BOM # Knolly Item# |Knolly Item Description
1 01.09.0003 Lower shock mount T nut M6*1.0P*7.5L
2 07.03.0002 3001V-2RS bearing main pivot at BB
3 01.06.0026 |ISCG tab 6061
4 01.06.0045 |ISCG tab bolt M6*1.0P*16L
D 01.09.0022 |FD cable guide bolt M5*0.8P*20L
§ 01.06. 0041 Lower shock mount bolt M6*1.0P*35L
T 01.09.0001 FD cable guide 6061
8 01.06.0042 |FD mount bolt M5*0.8P*10L
9 01.09.0005 |FD mount 7005
10 01.09.0023 |Cable clamp bolt 582-050SV-160AB
11 01.09.0024 |Cable Guide Spacer
12 01.09.0025 |Pushlink
13 01.09.0007 |Swinglink R
14 01.09. 0006 |Swinglink L
15 01.09.0011 Rocker R
16 01.09.0010 |Rockerl
17 01.09.0016 WD,DT,EN3 / Seatstay - Pushlink yoke pivot axle
18 01.06.0034 |Rocker link bearing cap EN, WD, DT
19 07.03.0006 |Bushing LFM-1012-6 (replacing #20)
21 07.03.0007 |Bushing LFM-1012-17
22 01.06. 0037 |Precision Washer Spacer
23 07.03.0004 |608V-2RS bearing
24 01.06.0036 |Upper shock bolt M6*1.0P*51L
25 01.06.0038 Push link/rocker/SS bolt M6*1.0P*40L
26 01.08.0011 |Ticap bolt M8*1.25P*23L
27 07.03.0003 |6000V-2RS bearing
28 01.08.0019 |Ticap bolt M10*1.5P*30L
30 01.09.0021 Push link pivot backing Nut M6*4.75L
31 01.09.0018 |Swing link AXLE bushing JR-NO4-33
32 01.09.0020 |Push link / Swing link Bolt M6*1.0P*19.5L
33 01.09.0017 Main pivot axle M8*1.25P*67.5L
34 01.06. 0040 Main pivot male bolt M8*1.25P*16
35 01.12.0030 |SS/CS Alloy T-Nut M5%0.8P*21L
36 01.12.0029 |SS/ CS Bearing cap 5.3*18*3.5 (01.12.0029)
37 01.06.0043 |SS/ CS Bolt M5*0.8P*25L
38 07.01.0001 Der Hanger Alloy models JR-NO4-28
39 01.06.0044 |Rear hub axle 12/M12*¥161L CH, EN, WD, DT
40 01.06.0016 Rear axle Bolt M5*0.8P*8L
41 01.06.0044 |Rear axle Bolt M5*0.8P*8L
43 01.09.0013 |Seat post cable Grommet YF-W13-1
44 07.02.0013 |Cable guide plug
45 07.01.0001 Hanger bolt M5%0.8P*12L
46 Single cable clip/top
A7 BN S Rt Single cable clip/bottom
48 _  |Double cable clip/top
49 b Double cable clip/bottom
50 Triple cable clip/top
Hl 01.09.0028 |Triple cable clip/bottom
he | Bolt for triple cable clip




